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n Tubos de Acero de México, S.A.
e n a r I s Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

- (52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA | Number/Nimero: | Page /Pagina: (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 1 12040742 1116
Date / Dia: June 20, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V. Customer’s Order item / Orden Cliente - item: Customer’s Reference / Ref. de! Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
' IN/A 12725 177995/01
Manufacturing Process / Proceso de Manufactura: ‘[Product Type I Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS JVARNISHED
LAMINADO EN CALIENTE SIN COSTURA JCONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: {Ends / Extremos:
AP| SPEC 5L,0CTOBER 1, 2007 BIX42-1245/L.290 PSL1 |NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones: . ]Schedule /-Cédula: jLength / Longitud: Quantity / Cantidad: 429 Pcs/Pz {Nominal Weight / Peso Nominal:
2.375 X 0.154 INCH o . .. {040 19.69/21.33 FT 9072.080 FT 34008.536 LB 3.66 LBIFT -
60.3 X 3.9 MM . = 6.00/6.50 MTS 2765.170 MTS 15426.000 KG 5.44 KGIM oo

Specimen cbn‘d]hon Specimen dimensions Test | Y.S. U.T.S. Y.SJ/UT.8].. Elongation/ Alargamiento
HeatN° | Sample N° | - Condxcxon de laprobeta | Dimensiones de la probeta temp § Eul 0.50 %. | Req. | o s
Colada N° { MuestraN°] Ls . Type . -Ori Size . Area Temp. {Min: 280 Min: 415 R_eq. Max. Lo Min. Ol
Tamafio Seccién | ensayo|Max: - Max: -- N y
mm mm2 °C mpa mpa it in % woiT
04189 16888 B | L] 1916X04.14 80,96 RT 408 552 i1 074 2 20.6
AM: As manufactured / Segln proceso de"féfbﬁcacién Ls: Location of sample / Ubicacion de la muestra ,Oﬁf;éﬁentation [ Orientacion - RIS Se: Specimen condition / Condicién de la probeta
4B: Body / Cuerpo X Max: Maximum / Maximo -Req. Max: Required maximum / Maximo requerido Ss: Strip specimen / Muestra rectangular
4L: Longitudinal / Longitudinal =oMin=Minimum / Minimo ) Req Requlred/Requendo ) ) U.T.S: Ultimate tensile strength / Resiste
 /Obt. Obtaified / Obtenido o e J

- ‘SRT Room temperaturelTemperatura ambxem

Lo: Initiallength / Longitud inicial

1 ¥.S: Yield strength / Fluehic

Composmon % /Compossc n: %
G X 1000 S

H Max
i : Min
l HeatN® Sample N° P  Max
ColadaN® | Muestra N° Min
e
04189 00001 H ] 48
04189 16888 P ] a9

: Este cemﬁmdo se emite mediante sistema computanzado y es:validada con firma electrénica. _ El certificado original posee impreso el logo:
Tenans coler verde. En caso de que el poseedor delcemﬁcado entregue una copia, debera g3 tizar la conformidad con el original hacié
responsable por cualquier uso ilegal o indebido: Cualquxer anerac:on ylo falsificacion estaré s

This certificate is issued by a computenzed system and lt is vahd wn’(h electronic signature. On the onglnal aemﬁcate the trade-mark green: colored:
’Tenans is stamped. ln case the owner of the onglnal cemf cate would release a copy of it hei mu S ttest its conforrmty to the ongmal one taki
{ipon himself zhe responsibility for any unlawfui or not anowed use. Any alteration andlorfalsrﬁtztwn Wi subjemed to the law.
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CERTIFICADO DE PRUEBAS EN FABRICA

Number / Namero:

12040742

Page / Pagina:

2/6

Date / Dia: June 20, 2012

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 989 1600 fax

API SPEC 5L,0CTOBER 1, 2007

BIX42-1.245/L.290 PSL1

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A.DEC.V. {Customer’s Order item / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A 12725 177995/01
{Manufacturing Process / Proceso de Manufactura: TProduct Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED JLINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

NORMAL BEVEL

BISELADO NORMAL
Dimensions / Dimensiones: . |Schedule / Cédula: Length / Longitud: Quantity-/ Cantidad: 429 Pcs/Pz Nominal Weight / Peso Nominal:
2.375 X 0.154 INCH . 104 19.69/21.33 FT 9072.080 FT.. . 34008.536 LB 3.66 LB/FT
60.3 X 3.9 MM 6.00/6.50 MTS 2765.170 MTS 15426.000 KG 5.44 KG/M

Composition % / Composicion %

X 1000

Cr | Mo} .S P Ni v Cu | Al Sn | As | Nb }:

N [Col. 1[Col:2[Col- 3]

- |40 | 15| 30§ 30 [ 400 80 | 400 -- - - -

H Max - - 6

Min 0| -]~-!-]1-}-1-1-1-1-1-1-1I -1 -1 -

HeatN° | SampleN° [P Max (120 - | 401 15| 30| 30 {400] 806 J 400} - | -] - | -~ -1 -1 86
Colada N° | Muestra N° Min - 297 10| -~ - | - - - -- - - - - - -- - -1 -

04189 16889 P 19

1. 78 | 31 10 ] 06| 08 6 30 0 86 | 24 [ 2 0

o
o 3
©
o
N
N
[N
=1

Col: 1z SUMA Nb+V
Cot: 2: SUMA: Mo+Cr+Ni+Cu+V

Max:v Maxnmum I Maximo:

Min Mnmmumlelmo e

. P: Product / Producto

Required values {:

ndividaals/ Individuales - Hardness type HRC

Valores requeridos .- Mini=> | Max:22.0 | Var: -

podedureza o

o i"Heat N°. i} Sample N° | Specimen condition MW
Colada N° | Mdestra N° Ts S _ 3 Avg.
04189 ). 16888 B T AM "~ 877:| 861 | 871 |
04189 | 16889 B 'l A 87Q3’[‘| 86.9 | 86.9

: AM As manufactured / Segln proceso de fabncacuon

Avg: Average /;Promedio

Ls Location of sample I becac:én de la muestra |

" " ,' Max Maxlmum I Maxmo

: f‘MW ‘Middle wall / Centro
Quad ‘Quadrant / Cuadrante

Var: Variation /'Var

This certificate:is isstied by a computenzed system and itis vahd with electronic signature. On the onginal: oemﬁca!e ‘the frade-mark green colored
"Tenaris” is stamped.In case the owner o the: ongmai certificate would release a copy of, lt he must attest its oonfonmty to the original one takmg :

e Este icertificado se emite mediante sistema computanzado yes vahdado con firma electrénica. EI certificado original posee impreso el logo

uporn; hlmself the: responsnbmty for any:unlawful or ot a!lowed use. Any alteration and/or: falsrﬁzznon wm be subjected to the law.




T na ris Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91687 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA | Number/Numero: ] Page/Pagine: | a0 220 aug 1000 &

(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA 12040742 3/6
Date / Dia: June 20, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A.DEC.V. Customer’s Order ltem / Orden Cliente - Item: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A 12725 1177995/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: . . Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
APl SPEC 5L,OCTOBER 1, 2007 B/X42-1.245/L290 PSL1 NORMAL BEVEL
. : BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Céduia: Length / Longitud: Quantity / Cantidad: 429 Pcs/Pz Nominal Weight / Peso Nominal:
2375 X0.154 INCH ... |od0 19.69/ 2133 FT . .9_072.080 FT 34008.536 LB 3.66 LB/FT
160.3 X 3.9 MM 6.00/6.50 MTS g , B j27;65.170 MTS 15426.000 KG 5.44 KG/M

IE Body / Cuerpo Min: Minimum / Minimo

Standard / Norma:
HeatN° | Sample N°
Colada N° | Muestra N° |’

04189 16888

Pressure / Presion

“Results / Resuitado

Value/ Velor. $e¢obd$ /Segundos

. Sdfisfactory / Satisfactorio:

te rtificado se emite mediante sistema computa :
ns color verde. En caso de que el poseedor del <

: con firma electrémca EI certificado original posee impreso el loge
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Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number / Nimero: Page / Pagina: (52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA 12040742 4/6
. Date / Dia: June 20, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V. Customer’s Order Item / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacién de Venta:
N/A 12725 177995/01

{Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

API! SPEC 5L,0CTOBER 1, 2007 B/X42-1.245/1.290 PSL1 NORMAL BEVEL

. . . BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: . Quantity / Cantidad: 429 Pcs/Pz Nominal Weight / Peso Nominal:
2.375 X 0.154 IN 040 19.697/21.33 FT {9072.080 FT 34008.536 LB 3.66 LBLFT

60.3 X 3.9 MM 6.00/ 6.50 MTS ~ 2765.170 MTS 15426.000 KG : I

Heat treatment / Tratariiento térmico: Pipe / Tubo :
Quench media of heat
Temperature Scale. /

cala de Temperatura: celclus

Type.
Tipo

asrolled -

Manufactured by TenarisTamsa
Steel making process: : :
~|Etectric Arc Fumace—LadIe Fumaoe—Conunuous Castmg Machme
Fully Killed Steal’ -‘ .

Matenal free from. Mercury contamination

{Not repalred by welding

Non destructive'{est. Satisfactory

Inspechon method

L= EMI- FLVI < MP}-

: AP SPEC 5L, OCTOBER 1, 2007,FE, 200901D1iASTM A106 1 1/
- |ASTM:AS3,10/ASME SA106,2010 . : ;
MATERIAL ACCORDING TO NACE. MR0175-2003 S

No réparado por soldadura
Control ‘nodestructivo. Satisfactorio
Metodo de inspeccion

: APJ SPEC 5L,OCTOBER 1, 2007,FE. 200901 01IASTM 106,11
lasm A53,10/ASME SA106,2010
= MATERIAL DE ACUERDO A NACE MRO175—2003 .

. This cemﬁcate is lssued bya computenzed system and 4tis valid wnh electronic signature. On the ongmal cemﬁcate the trade-mark green colore
'l‘enans is stamped In case the owrer of the. ongmal certificate would release a copy of rt, i mus\ attes!

Este oeniﬁcado se emite mediante sistema compma 2 : con firma electrénica. EI certificado original posee impreso el log

Tenaris color verde: En caso de que el poseedor del-certificado: =

oonforrmty to the original on aking

: upon hlmself the responsmmty for any unlawful or; not aﬂowed use. Any alteration and/or. falsmwtron

responsable por cualquier uso ilegal o indebido! (CUaIc Lier: al(eracuén ylo falsificacién estaré su;eta alaley.
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Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / NGmero: Page / Pagina:

12040742 5/6
Date / Dia: June 20, 2012

Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacién de Venta:

(52) 229 989 1600 fax

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V. Customer’s Order ltem / Orden Cliente - ltem:

N/A 12725 177995/01
{Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: - [Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

APl SPEC 5L,0CTOBER 1, 2007 B/X42-1.245/1.290 PSL1

NORMAL BEVEL
JBISELADO NORMAL

Dimensijons / Dimensiones:

2.375 X.0.154 INCH
Je03x3.9mm

040

Schedule / Cédula:

Length / Longitud:
18.68 /2133 FT
6.00/6.50 MTS

Quantity / Cantidad: 429 Pcs/Pz

9072.080 FT
2765.170 MTS

34008.536 LB
15426.000 KG

Nominal Weight / Peso Nominatl:

- 13:66 LBIFT

Supplementary Information
-..informacion Suplementaria
[Tamsa ReF. 255465

! .- Quantity Length Weight
ColadaN> |  Cantidad Longitud Peso
o (Pieces) (ft) (m) (Tons)

04189 429 3,072.08 276517, 15.426

‘“Average length per pipe
Longitud promedio por tubo

Nomma! welght per plpe =
i 'Peso nominalipor.tubo i

e (m)
[ 2tmar: ) 6446

te certificado se emite mediante sistema computanzado ¥ es-validado: con firma electronica. | El certificado original posee impreso el logo:
+ {Tenanis color verde. En caso de que el pcseedor del oemﬁcado entregue una copia, debera garanuzar 1a conformidad con e! original haciéndi
i responsable por cualqurer uso ilegal o indebido: Cualquler atteracuén o falsificacion estard stjeta alaley.

This certificate’is |<sued by a computenzed system and itis: vahd wnh electronic signature. On th ngmal cemﬁcate the trade-mark green oolored i
"Tenaris' is stamped.: In case the owner of the ongmal certificate would release a copy of it he must attest its conformrty to the originat one rakmg
‘Jupon himseif the responsibility for any. unlawful or not al!owed use. Any alteration and/or: falsmmtlon w:ll be subjectedto the law.




Tenaris

Tubos de Acero de México, S.A.
Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejerfa, Veracruz; Veracruz

C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

12040742

Number 7 NGmero:

Page / Pagina:

6/6

(52) 229 989 1100 tel
(52) 229 989 1600 fax

Date / Dia: June 20, 2012

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V.

Customer’s Order ltem / Orden Cliente - ltem:

Customer’s Reference / Ref. del Cliente:

Manufacturer’s Works Order N° / Confirmacion de Venta:

N/A 12725 177995/01

[Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

API SPEC 5L,OCTOBER 1, 2007 B/X42-L.245/L290 PSL1 NORMAL BEVEL

- . |BISELADO NORMAL
~ |Dimensions / Dimensicnes: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 429 Pcs/Pz Nominal Weight / Peso Nominal:
2,375 X 0.154 INCH 040 19.69/21.33 F 9072.080 FT 34008.536 LB - |3.66 LBIFT
‘ ] 2765.170 MTS 15426.000 KG {544 KGIM

R B his_ls to certify that the product described here has been manufactured, sampled, tested, and-inspected in accordance with
. |purchaser order requirements. This certificate is not a declaration of origin nor may it be-used as a declaration of origin.

Por el presente certificamos que el material aqui descrito T sido fabricado, muestreado, ensayado e inspeccionado de
acuerdo a los requisitos de su orden de compra..Este cerﬁﬁcado no es, ni puede ser usado, como una declaracion de origen.

CUSTOME.B': ii;ugp PARTY

TENAKIS Q,__ALITY DEFKR TMENT SIGNATURE

QUALITY CERTIFICATION DEPT
DEPTO. DE CERTIFICACION DE CALIDAD

CHIEF OF QUALITY CERTIFICATION DEPT.
RESPONSABLE DEL DEPTQ. DE CERTIFICACION DE CALIDAD

Ricardo Lozano Armenta

Teresa M. Castella Abraham

Tms oemﬁcate isissued by a computenzed system anditis: vahd with electronic signature. ; Onthe ongmal cemﬁcate the trade-mark green coloned :
‘Tenans is szamped Hn case the owner of the ongmal certificate would release a copy of if; he. must attest:ts oonformny to the origina! one takmg :

ste certificado se emite mediante sistema compufanzado y es vahdado con firma electromca El certificade original posee impreso el logo

upon himselfthe responsmlllty for any unlawful ornot allowed use. Any alteration andlor ‘falsification wm be subjeded ‘(o the law.

responsable por cualquxer uso ilegal o mdebldo Cualqmer alteraac ] ylo falsificacion estard.




